
KArlsrUHerBerichte
z U r  I n g e n I e U r B I o l o g I e

Beurteilung von ausbaumaßnahmen  
in Kläranlagen zur Verringerung der  
ausbreitung von fakultativ pathogenen  
antibiotika-resistenten Keimen  
in Oberflächengewässern

Stefanie HeSS

St
ef

a
n

ie
 H

eS
S 

   
Fa

ku
lta

tiv
 p

at
ho

ge
ne

 A
nt

ib
io

tik
a-

re
si

st
en

te
 K

ei
m

e 
in

 d
er

 a
qu

at
is

ch
en

 U
m

w
el

t





Stefanie Heß

Beurteilung von Ausbaumaßnahmen in  
Kläranlagen zur Verringerung der Ausbreitung  
von fakultativ pathogenen Antibiotika-resistenten  
Keimen in Oberflächengewässern



Karlsruher Berichte zur Ingenieurbiologie
Band 50

Institut für Ingenieurbiologie und Biotechnologie des Abwassers
[...]
tung, Intensivierung von Spülintervallen etc. würde aber die beo-

bachtete Zunahme von Keimen minimieren können. 

- Die keimeliminierende Wirkung des Ozons überlagerte die teilweise 

gesehene Zunahme des Anteils resistenter Isolate, sodass die Kon-

zentration fakultativ pathogener und Antibiotika-resistenter Keime in 

den Abläufen der vierten Reinigungsstufe im Vergleich zum Ablauf 

des derzeit etablierten Flockungsfilters (tertiäre Reinigungstufe) um 

etwa eine log-Stufe geringer war.  

Reproduziert von: Lüddeke, F., Heß, S., Gallert, C., Winter, J., Güde, 

H., Löffler, H. (2015): Removal of total and antibiotic resistant bacteria 

in advanced wastewater treatment by ozonation in combination with 

different filtering techniques. Water Research 69: 243-251 

 Abstract 5.1

Elimination of bacteria by ozonation in combination with charcoal or 

slow sand filtration for advanced sewage treatment to improve the quali-

ty of treated sewage and to reduce the potential risk for human health of 

receiving surface waters was investigated in pilot scale at the sewage 

treatment plant Eriskirch, Baden-Wuerttemberg/Germany. To determine 

the elimination of sewage bacteria, inflowing and leaving wastewater of 

different treatment processes was analysed in a culture-based approach 

for its content of E. coli, enterococci and staphylococci and their re-

sistance against selected antibiotics over a period of 17 month. For en-

terococci, single species and their antibiotic resistances were identified. 

In comparison to the established flocculation filtration at Eriskirch, 

ozonation plus charcoal or sand filtration (pilot-scale) reduced the con-

centrations of total and antibiotic resistant E. coli, enterococci and 

staphylococci. However, antibiotic resistant E. coli and staphylococci 

apparently survived ozone treatment better than antibiotic sensitive 

strains. Neither vancomycin resistant enterococci nor methicillin re-



Introduction 

77 

sistant Staphylococcus aureus (MRSA) were detected. The decreased 

percentage of antibiotic resistant enterococci after ozonation may be 

explained by a different ozone sensitivity of species: Enterococcus fae-

cium and E. faecalis, which determined the resistance-level, seemed to 

be more sensitive for ozone than other Enterococcus-species. Overall, 

ozonation followed by charcoal or sand filtration led to 0.8 - 1.1 log-

units less total and antibiotic resistant E. coli, enterococci and staphylo-

cocci, as compared to the respective concentrations in treated sewage by 

only flocculation filtration. Thus, advanced wastewater treatment by 

ozonation plus charcoal or sand filtration after common sewage treat-

ment is an effective tool for further elimination of microorganisms from 

sewage before discharge in surface waters.  

 Introduction 5.2

In Germany so far, no breakpoints exist for the concentration of bacteria 

or even for antibiotic resistant microorganisms in the effluent of 

wastewater treatment plants (WWTP), since the focus lies on the elimi-

nation of carbon, nitrate and phosphate. Currently, sewage treatment of 

most plants can be divided into three steps: primary and secondary 

treatment (mostly activated sludge) combined with nitrifica-

tion/denitrification, phosphate precipitation and/or filtration as tertiary 

treatment (Statistisches Bundesamt, 2013). In the last years, the quality 

of receiving water bodies, which very often serve as drinking water 

reservoir or for recreation, moved more and more into public interest. 

This is manifested in different guidelines, for instance in the EU Bathing 

Water Directive (European Parliament & Council, 2006), which defines 

quality thresholds for bathing water. Among other parameters, maximal 

numbers of two fecal indicator groups, Escherichia coli and enterococci 

are fixed. These two bacterial groups were chosen as markers for con-

tamination with human feces (Luczkiewicz et al., 2011). In contrary, 

staphylococci, typical colonizers of skin and mucous membranes of 

humans and animals, are not classified as fecal indicators. However, 



5. Ozonation as an advanced sewage treatment technology 

78 

some species and subspecies of enterococci and E. coli are also relevant 

human pathogens. 

To achieve the goals manifested e.g. in WHO or EU guidelines, im-

provements of wastewater purification by fourth treatment techniques, 

such as UV-irradiation, photo Fenton, chlorination or photocatalysis 

may be useful (e.g. Diao et al., 2004; Rincón and Pulgarin, 2005; Mi-

chael et al., 2012). A positive effect of the mentioned techniques is the 

reduction of living facultative pathogenic bacteria but it is unclear if 

their establishment will lead to a higher percentage of antibiotic resistant 

bacteria (e.g. Dodd, 2012).  

Ozonation is another of the recently tested advanced oxidation process-

es: molecular ozone decays in three phases if it is dissolved in water 

(Gehr et al., 2003). Its decay rates depend on various parameters. If, for 

instance, alkalinity is low and/or the concentration of organics high, 

ozone will decay rapidly, forming hydroxyl radicals for non-selective 

oxidation (Gehr et al., 2003). Hunt and Marinas (1997) found out that 

molecular ozone primarily inactivated E. coli. Up to date, the mode of 

action and the specific target structures of ozone and its decomposition 

products in microbial cells are not completely understood: amino acids 

or proteins, peptidoglycan, lipids in the cell wall and cell membrane, 

enzymes as well as DNA-molecules may be affected (Dodd, 2012). 

Furthermore it is still an open question whether antibiotic resistant mi-

croorganisms might be less sensitive against oxidative stress that is 

caused by ozone in aquatic environment. 

The effect of different filter materials such as quartz sand or charcoal on 

the distribution of antibiotic resistance genes is controversially dis-

cussed: Grabow et al. (1976) assumed that stony surfaces of biofilters or 

sand filters are unfavorable for conjugation and could damage sex pili 

resulting in a stable or even decreasing percentage of antibiotic resistant 

bacteria. On the other hand, the prolonged hydraulic retention times in 

the filters may promote horizontal gene transfer. The percentage of 

antibiotic resistant bacteria may also increase, if temporarily retained 



Material and methods 

79 

microorganisms in a filter would incorporate free DNA fragments of 

lysed cells after ozonation (Dodd, 2012). 

Within the project “SchussenAktivplus” the effect of ozonation followed 

by sand and/or activated-charcoal filtration per se or in combination was 

investigated with respect to the removal of total and antibiotic resistant 

bacteria, E. coli, enterococci and staphylococci. The filters were used for 

post-ozonation treatment to remove e.g. emerging contaminants, estro-

genicity or mutagenicity possibly induced by ozone (Magdeburg et al., 

2014). For this purpose, part of the sewage entering the wastewater 

treatment plant of Eriskirch was treated with the mentioned advanced 

techniques. The concentrations of bacteria as well as the percentage of 

antibiotic resistant isolates were determined in a culture-based approach 

and results were compared with those of the effluent of routine tertiary 

treatment by flocculation filtration. 

 Material and methods 5.3

5.3.1 WWTP characteristics 

The study site is a medium sized WWTP in Eriskirch (Germany) with 

40,000 inhabitant equivalents located 0.5 km upstream to the Schussen 

estuary into Lake Constance. The catchment area has a population of 

28,000 inhabitants. Standard wastewater treatment processes comprise 

mechanical retention of large solids, separation of sand and grit in aerat-

ed chambers, settling of suspended solids in primary settling tanks, bio-

logical removal of nitrogen and phosphorus by activated sludge units 

(including chemical phosphorus precipitation) and secondary clarifiers. 

In an additional flocculation filtration step, again phosphorus precipita-

tion takes place, before the treated water is directed to a filtration unit 

consisting of seven cells with a surface area of 22.1 m
2
 each filled with 

15 cm quartz gravel support layer (4-8 mm), 65 cm quartz sand layer 

(0.71-1.25 mm) and a 85 cm anthracite layer (1.4-2.5 mm). Back flush-

ing was performed at 6 h intervals from cell to cell, requiring 42 h. De-



5. Ozonation as an advanced sewage treatment technology 

80 

pending on weather conditions this time span may have been shorter. 

The maximum hydraulic load was 350 l/s. The mean daily run-out was 

about 10,296 m³/d (dry weather minimum 6,468 m³/d, rainy weather 

maximum 20,318 m³/d, triennial means 2011-2013) (for details see 

Triebskorn et al., 2013; www.schussenaktivplus.de).  

For the pilot scale study, a partial flow of the effluent (1.5 m³/h) was 

piped through an ozonation reactor (contact time 20 min with 0.73 mg 

O3/mg DOC), followed by either sand filtration or granulated activated 

charcoal (GAC) adsorption or a combination of both techniques. The 

three filters were identically sized (4 m height, 0.3 m diameter, filter 

area 0.0707 m
2
) and were top-down fed and bottom-up back-flushed. 

The sand filter (back-flush interval 43 h) contained 0.3 m gravel support 

layer, a 0. 6 m sand layer (volume 40 l, grain size 0.71 mm – 1.25 mm) 

and a 0.8 m hydroanthracite layer (volume 55 l, grain size 1.4 mm –   

2.5 mm). The GAC filter (back-flush interval 5 h) contained 0.3 m grav-

el support layer and a 2.2 m charcoal layer (volume 155 l, grain size 

0.425 mm – 2.36 mm, manufacturer Chemviron). The combined 

sand/GAC filter contained 0.6 m sand and 2.2 m GAC. This filter was 

emptied in August 2013 and filled only with GAC material to check its 

removal efficiency for bacteria from wastewater that was not treated 

with ozone before. Fig. 5.1 shows a scheme of the WWTP Eriskirch and 

the sampling points.  

  



Material and methods 

81 

 

Fig. 5.1:  Schematic overview of WWTP Eriskirch and the pilot station with ozonation 

followed by sand filtration (Sa) and/or granulated activated charcoal (GAC). 

The combination filter Sa+GAC was substituted in August 2013 against a 

GAC filter examining the effect of GAC solely without prior ozonation. Grey 

dots indicate sampling stations. 

5.3.2 Sample collection from the WWTP Eriskirch 

In sampling campaigns from May 2012 until December 2013 effluents 

of primary treatment (ef PT), secondary settling (ef SS), flocculation 

filtration (ef FF), ozonation (ef Oz), ozonation in combination with sand 

filtration (ef Oz+Sa), ozonation in combination with GAC (ef Oz+GAC) 

or ozonation in combination with sand filtration/GAC adsorption         

(ef Oz+Sa+GAC) were analysed. Effluent of a filter that was filled with 

exclusively GAC and operated with conventionally purified sewage 

without ozonation (ef GAC) served as a control. Sewage samples were 

collected volume-proportional over a period of 24 hours and refrigerated 



5. Ozonation as an advanced sewage treatment technology 

82 

in an automatic sampler. Purified sewage for microbiological investiga-

tions was sampled in autoclaved glass bottles, which were stored at 4 °C 

during transport. Processing in the laboratory was finished within 24 h.  

5.3.3 Enumeration, isolation and identification of cultivable E. coli, 

enterococci, and staphylococci  

For E. coli, ECD-agar containing 4-methylumbelliferyl-beta-D-glucu-

ronide (MUG) was prepared according to manufacturer´s instructions 

(Merck, Darmstadt, Germany). To cover the probable contamination 

level, samples were either concentrated by membrane filtration (cellu-

lose nitrate, pore size 0.45 µm, Ø 50 mm (Sartorius, Göttingen, Germa-

ny)) or directly plated on agar plates. After incubation at 37 °C for  20-

24 h, blue fluorescent colonies (resulting from the beta-glucuronidase 

activity that hydrolyzes MUG) of E. coli were counted under UV light.  

For Enterococcus spec., membrane filters with appropriate dilutions 

were incubated on azide nutrient pads (Sartorius) for 40-48 h at 37°C, 

followed by incubation on kanamycin-aesculin-agar (Merck, Darmstadt) 

for 1 h at 44 °C. Red, pink and reddish brown colored colonies with 

positive aesculin reaction were counted.  

For Staphylococcus spec., Chapman-Stone agar containing 0.05 g L
-1

 

sodium azide was used. Undiluted and 10-fold diluted raw sewage sam-

ples were plated on agar dishes. To obtain staphylococci from effluents 

after the mentioned sewage treatment combinations, 1 to 400 ml of re-

spective samples were filtered through 0.45 µm membrane filters         

(Ø 47 mm), which were placed on Chapman-Stone agar plates and incu-

bated for 48 h at 37 °C. Twenty colonies of each sample were streaked 

on Mannitol-Salt agar and re-streaked once after growth. 

Per sampling site 15 typical colonies of E. coli and of enterococci were 

randomly selected and isolated. Presumptive E. coli - isolates were fur-

ther tested for tryptophanase activity with Kovac´s reagent. Separated 



Material and methods 

83 

enterococci – isolates were further streaked on kanamycine aesculin 

azide agar to confirm positive aesculin reaction.  

Gram-positive cocci were identified on Micronaut-Staph®-microtiter 

plates (staphylococci) / Micronaut-Strep2®-microtiter plates (enterococ-

ci) according to manufacturer’s instructions (MERLIN, Gesellschaft für 

mikrobiologische Diagnostika, Bornheim, Germany). E. coli was identi-

fied by targeting a specific tuf-gene fragment (primers and PCR-

conditions as described by Maheux et al., 2009). Briefly, the DNA-

amplification was performed in a total volume of 25 μl containing   

0.625 units True Start HS Taq DNA Polymerase, 2.5 mM MgCl2 

(Thermo Fisher Scientific, Waltham, MA), 0.25 mM of each dNTP,     

10 μM of both primers and 0.5 μl of template DNA (extraction with 

phenol/chloroform). 

5.3.4 Antibiotic susceptibility testing and detection of antibiotic 

resistance genes (ARG) 

The agar diffusion test according to DIN 58940 (DIN, Deutsche Indus-

trie Norm 2011) was performed with 318 enterococci for antibiotic re-

sistance (AR) against ampicillin (10 μg), chloramphenicol (30 μg), 

ciprofloxacin (5 μg) and erythromycin (15 μg). The susceptibility of E. 

faecium and E. faecalis (VRE) isolates against vancomycin was tested 

according to Clinical and Laboratory Standards (CLSI, 2011). Vanco-

mycin resistance (VR) was confirmed by the presence of VR genes 

vanA-E, G (Depardieu et al., 2004); DNA was amplified in a 25 μl assay 

containing 0.625 units True Start HS Taq DNA Polymerase, 2.5 mM 

MgCl2, 0.25 mM of each dNTP, 10 μM of both primers and 0.5 μl of 

template DNA (extraction with phenol/chloroform). Intrinsic low-level 

vancomycin-resistances of E. gallinarum and E. casseliflavus (vanC1- 

and vanC2-type) were not considered.  

AR of 349 E. coli-isolates against ampicillin (10 μg), ciprofloxacin  

(5 μg), cotrimoxazol (1.25 μg trimethoprim/ 23.75 μg sulfamethoxazol; 

SXT) was also tested with agar diffusion tests (DIN, 2011). For testing 



5. Ozonation as an advanced sewage treatment technology 

84 

AR against cefotaxim (5 μg) clinical breakpoints (EUCAST, 2011) were 

applied. To detect extended-spectrum-ß-lactamase (ESBL) producing E. 

coli (multidrug-resistant strains causing severe infections and therefore 

displaying an increasing problem in human and veterinary medicine), all 

ampicillin resistant isolates were additionally tested against ceftazidim 

(30 μg) and cefpodoxim (10 μg) according to CLSI (2011). The inhibito-

ry effect of clavulanic acid on ß-lactamase was checked as described by 

Bradford (2001). According to the definition of Robert-Koch-Institut 

(2007), ESBL producers were resistant against cefpodoxim as well as 